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Ref. Part 
Numbers Description

30 10000661-2 Oil Lance Assembly, With Fittings

30 10000661-1 Oil Lance Assembly, Without 
Fittings

40 020889-2 Refractory Combustor, Jade 50 
Dcx

40 020889-1 Refractory Combustor,
Zedpave-C

50 020891 Combustor Mounting Flange 
Gasket

60 020818-3 Burner Mounting Flange Gasket

110 020893 Burner Block Mounting Flange 
Assembly

120 A920903556 T-Bolt, 3/8-16 X 3-1/4 inch
130 19267 Flat Washer, 7/16 inch
140 19269 Lock Washer, 3/8 inch

150 016196 Hex Nut, 3/8-16
160 020874-3 Support Stand
170 19898 Lock Nut, 1/2-13
180 018993 Latch Clamp Assembly
200 10004027 Sash Chain And Hairpin Assembly

10008097 Compression Fitting, 1/2 inch NPT 
To 1/2 inch Tube

020817-3 Inlet Flange Gasket
10008099-4 Orifice Assembly, 3.5 mm Bore
10008099-5 Orifice Assembly, 4.0 mm Bore
10008099-6 Orifice Assembly, 4.5 mm Bore
10046483 Peepsight

10008101 Oxygen Bypass Tube, 1/2 inch OD 
X 0.049 Wall
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